
Carbon cladding KIT installation instruction

© 2017, Cornelius Inc. - 1 - Publication Number: 629097674INS

INSTALLATION INSTRUCTIONS

FIELD INSTALLATION INSTRUCTIONS FOR KIT P/n 629097674(2FL), 629097675(3FL) 

& 629097676(4FL)

Carbon cladding KIT installation instruction

SAFETY INSTRUCTIONS

! WARNING:
Before starting installation, read and understand all safety label and warnings on the machine. Also review and 

understand all safety instructions in the owners, installation and service manuals.

Failure to comply could result in serious injury, death or damage to the equipment.

QUALIFIED SERVICE PERSONNEL

! WARNING:
Only trained and certified electrical, plumbing and refrigeration technicians should service this unit.

All wiring and plumbing must conform to national and local codes. Failure to comply could 

result in serious injury, death or equipment damage.

SAFETY PRECAUTIONS

This unit has been specifically designed to provide protection against personal injury. To ensure continued 

protection observe the following:

! WARNING:
Disconnect power to the unit before servicing. Follow all lock out/tag out procedures established by the user. Verify all 

power is off to the unit before performing any work.

Failure to comply could result in serious injury, death or damage to the equipment.

! CAUTION:
Always be sure to keep area around the unit clean and free of clutter.

Failure to keep this area clean may result in injury or equipment damage.

Revision Date: October 04, 2017  www.cornelius.com Revision: A

http://www.cornelius.com


Carbon cladding KIT installation instruction

Publication Number: 629097674INS - 2 - © 2017, Cornelius Inc.

INSTRUCTIONS

KIT Parts List:
Table 1. 629097674 Kit- Viper Carbon Cladding Kit - 2FL

Sl. No. Part No. Description Quantity

1 620061546 CUP-REST 2FL VIPER ELITE CARBO 1

2 620063393 PANEL SPLASH MAGNET ASSY 2FLV 1

3 620063511 SPACER RETAINER 1/2" DIA #10-3 2

4 620720840 SCREW MA 10-32 TRPH 24 SSPA 2

5 620063180
CLADDING DRIP TRAY BONDING   ASSY VIPER 
ELITE CARBON 2FL

1

6 620067114
CLADDING SPLASH PANEL BONDING ASSY 
VIPER CARBON ELITE 2FL

1

7 620067116 BRKT CARBON HYBRID TRIM RETAINING 2

8 70076 NUT HEX 08-32   STCA KEPS 1/8 2

9 629097674INS MANL INS CARBON CLADDING KIT 1

10 620047436 LABEL WARNING SPIGOT 1

Table 2: 629097675 Kit- Viper Carbon Cladding Kit - 3FL

Sl. No. Part No. Description Quantity

1 620063511 SPACER RETAINER 1/2” DIA #10-3 1

2 620063555 CUP-REST DRIP TRAY VIPER ELITE 1

3 620063556 PANEL SPLASH MAGNET ASSY VIPER 2

4 620720840 SCREW MA 10-32 TRPH 24 SSPA 2

5 620063506
CLADDING DRIP TRAY BONDING ASSY VIPER 
ELITE CARBON 3FL

1

6 620067112
CLADDING SPLASH PANEL BONDING ASSY 
VIPER CARBON ELITE 3FL

1

7 620067116 BRKT CARBON HYBRID TRIM RETAINING 2

8 70076 NUT HEX 08-32   STCA KEPS 1/8 2

9 629097674INS MANL INS CARBON CLADDING KIT 1

10 620047436 LABEL WARNING SPIGOT 1

Table 3:  629097676 Kit- Viper Carbon Cladding Kit - 4FL

Sl. No. Part No. Description Quantity

1 620063143 CUP-REST 4FL VIPER ELITE CARBO 1

2 620063392 PANEL SPLASH MAGNET ASSY 4FLV 1

3 620063511 SPACER RETAINER 1/2” DIA #10-3 2

4 620720840 SCREW MA 10-32 TRPH 24 SSPA 2

5 620063112
CLADDING DRIP TRAY BONDING ASSY VIPER 
ELITE CARBON 4FL

1

6 620067109
CLADDING SPLASH PANEL BONDING ASSY 
VIPER CARBON ELITE 4FL

1

7 620067116 BRKT CARBON HYBRID TRIM RETAINING 2

8 70076 NUT HEX 08-32   STCA KEPS 1/8 2

9 629097674INS MANL INS CARBON CLADDING KIT 1

10 620047436 LABEL WARNING SPIGOT 1



Carbon cladding KIT installation instruction

© 2017, Cornelius Inc. - 3 - Publication Number: 629097674INS

INSTALLATION PROCEDURE 

Table 4. Installation Procedure

Step Action Figure

1. Disconnect power from the unit.

2.
Remove the drip tray by sliding it forward off the 
mounting brackets.

Figure 1.

3.
Unscrew the two mounting screws. Remove the 
splash panel behind the drip tray.

Figure 2.



Carbon cladding KIT installation instruction

Publication Number: 629097674INS - 4 - © 2017, Cornelius Inc.

4.
Fasten the new splash panel magnet assembly to 
the unit. (Use spacer and screw provided in the 
kit)

Figure 3.

5.
Slide the drip tray over the two brackets protrud-
ing from the bottom of the unit until the tray seats 
fully on the two detents in the brackets.

Figure 4.

6.
Place the new cup rest provided in the kit into the 
appropriate mounting grooves in the drip tray.

Figure 5.

7. Place the drip tray cladding on the drip tray.

Figure 6.

Table 4. Installation Procedure



Carbon cladding KIT installation instruction

© 2017, Cornelius Inc. - 5 - Publication Number: 629097674INS

8.

Assemble the splash panel cladding on top 
of the splash panel, and center the splash 
panel on the unit. The magnetic assembly 
will retain the cladding.

Figure 7.

9.
Open the merchandiser and insert the stud of the 
retaining bracket into the available hole in the 
down lighting bracket.

Figure 8.

10.
Fasten retaining bracket with hex nut PN 70076. 
Repeat process for the other side of the splash 
panel.

Figure 9.

Table 4. Installation Procedure



Carbon cladding KIT installation instruction

Publication Number: 629097674INS - 6 - © 2017, Cornelius Inc.

11.
Plug in unit to restore power to the unit.

This completes the task.

Figure 10.

Table 4. Installation Procedure


